

Clinical Specialty Infusions, LLC

Phone: 833-569-1005 | Fax: 430-200-4889 | Online: deliver.myforcura.com

IMMUNE GLOBULIN ENROLLMENT FORM – AUTOIMMUNE

Account Manager:

Contact info:

| ightarrow AZ: Please detach before submitting to a pharmacy. | | | | | | |
|---|---|--|---|---|---------------------------------------|-------------------------|
| | PA. | TIENT INFORMA | TION | | | |
| Patient Name: | | | Patient/Caregiver | (if applicable): | | |
| Address: | | City: | | State: | · | Zip: |
| Main phone: | Alternate phone: | Email: | | | SN (required): | • |
| Date of birth: | | Height (required): | Cm or C in | | | ☐ lb or ☐ kg |
| Is this the FIRST dose of Ig? 	Y | | Prior lg product(s) use | d: | 0 (| . , | |
| Allergies: | | | | | | |
| Please include face sheet, H&P, clinicals, and any available lab results. | | | | | | |
| CLINICAL INFORMATION – PRIMARY DIAGNOSIS ICD-10 | | | | | | |
| G25.82 - Siff-person syndrom G35 - Multiple sclerosis (MS) G61.0 - Acute infective polyne G61.81 - Chronic Inflammator G61.82 - Multifocal motor neu G61.89 - Inflammatory polyne | G70.00 - Myasthenia Gravis without (acute) exacerbation G70.01 - Myasthenia Gravis with (acute) exacerbation L10.0 - Pemphigus (pemphigus foliaceus, pemphigus vulgaris) L12.0 - Pemphigoid M33.10 - Dermatomyositis M33.20 - Polymyositis Other: | | | | | |
| PRESCRIPTION AND ORDERS | | | | | | |
| Specific IG product, if desired (Pharmacist will choose appropriate product for patient if left blank): | | | | | | |
| Subcutaneous Access: Peripheral PICC Port | | | | | ed for each patient bulatory infusion | |
| Clinical Pharmacist to dose and send orders for review/signature. Labs: CBC and CMP with each infusion, OR Pre-Treatment: Dispense quantity sufficient Acetaminophen 500mg tab: 1-2 tablets by mouth 15-30 min prior to infusion Diphenhydramine 25mg tab: 1-2 tablets by mouth 15-30 min prior to infusion | | | | | | |
| Hydration: NS 0.9% 100-500 mL IV over 30 min before each infusion, as needed Sodium Chloride 0.9% 1000 mL Bag #1 Diphenhydramine 50mg/1mL vial #1 | | | | | | |
| | on: MONITOR (IV only) ion. Blood pressure and pulse every 15 I, cardiovascular symptoms, allergic reac | | then every 30 minute | es until stable infusi | | every hour. |
| Toradol 15mg-30mg SIVP as p | s premed for infusion induced nausea premed for infusion induced headache o (12.5 - 125 mg) slow IVP as pre-med or | • | d cutaneous reaction | n or headache | | |
| PRESCRIBER INFORMATION | | | | | | |
| Physician name: | | Practice | site name: | | | |
| Address: | | City: | | Stat | te: | Zip: |
| NPI: | Phone: | | F | ax: | | |
| Office contact and special instructions: | | | | | | |
| patient(s), and to sign any necessary to values and other patient data. In the | e the pharmacy and its representatives to act forms on my behalf as my authorized agent, i event that this pharmacy determines that it i of the product to another pharmacy of the p | including the receipt of an s unable to fulfill this pres | y required prior author cription, I further author | ization forms and the prize this pharmacy to | receipt and sub | omission of patient lab |
| Prescriber's signature: Date: | | | | | | |
| IMPORTANT NOTICE: This fax is intended to be delivered only to the named addressee. It contains material that is confidential, privileged property or exempt from disclosure under applicable law. If you are not the named addressee, you should not discominate, distribute or convitis fax. Please notify the sender immediately if you have received this document interror and then destroy this document immediately. | | | | | | |



Help us speed authorization for treatment.

Please use this checklist to ensure all necessary documentation is submitted to support initial authorization of immune globulin (IG) therapy:

Autoimmune Disorders

- Completed referral form
- Insurance information (copy of insurance card/s preferred)
- Recent progress notes (two or more)
- Labs or diagnostic evidence supporting indication (e.g., electromyography, nerve conduction velocity, spinal tap or lumbar puncture, MRI, nerve and/or muscle biopsy, antibody testing)
- History of failure, contraindication or intolerance to other treatments (e.g., ace inhibitors, prednisone, azathioprine)

Primary Immunodeficiencies

- Completed referral form
- Insurance information (copy of insurance card/s preferred)
- Recent progress notes (two or more)
- History of failure with antibiotic treatment
- Pre-treatment IgG, IgA, IgM, and Ig subclass serum levels
- Current IgG, IgA, IgM, and IgG subclass serum levels
- Pre- and post-vaccine titers showing impaired antibody response to vaccine trial with pneumococcal, H influenza type B, or tetanus/diptheria (measured 3-4 weeks after administration)